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ZHEJIANG ZHENGTE CO., LTD. 
NO.811 ORIENTAL AVE. LINHAI, ZHEJIANG, CHINA P.C.:317004 
 
 
 
The following sample(s) was  

Sample Description : MIRADOR IN 3X3.6M 

Supplier Item No. : MI-3X3.6 

Manufacturer  : ZHEJIANG ZHENGTE CO., LTD 

Supplier  : ZHEJIANG ZHENGTE CO., LTD 

Buyer  : GALE 

Country of Origin : CHINA 

Country of Destination  : AUSTRALIAN 

Sample Receiving Date : Mar.16, 2020 

Test Performing Date : Mar.17, 2020 to Mar.26, 2020 

Test Result Summary 
 

No. Test(s) Requested Result(s) Comments 
1 Wind resistance test  Pass -- 

For further details, please refer to the following page(s) 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ltd. 

 

 

 

 
Snow Zhang 
Approved signatory 
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Tested Result:  

 SGS In House Method 

Requirement Remark Verdict 

Wind resistance test 

Install the pergola according to the manufacturer’s instruction and make the 
center of side structure (top rail) to face the wind tunnel. Adjust the height of 
outlet of the wind tunnel if necessary. All the legs shall be secured to avoid 
moving during test. 
The pergola shall undergo total five times of wind resistance test, with using 
different ranks of wind speed (10m/s, 15m/s, 20m/s, 24m/s and 28m/s.) 
from low to high. The wind shall be applied to the center of the side 
structure (top rail) and shall keep a steady speed for 30 seconds in each 
rank of test. The pergola should be checked thoroughly after each time of 
test. 
The pergola shall have no damage or irreversible deformation after each 
rank of test. The test should be stopped when it becomes conscious of any 
damage or irreversible deformation. 

See the Annex test 
table 1 

Pass 

Remark:  
NA =Not applicable; NT=Not Tested as per client’s requirements.  
Pass= Meet the requirement; Fail=Not meet the requirement 
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Annex test table 1: Wind resistance test 

Test wind speed Wind scale Verdict 

10m/s 5 Pass 

15 m/s 7 Pass 

20 m/s 8 Pass 

24 m/s 10 Pass 

28 m/s 11 Pass 
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Test Photo Appendix 

  
Sample view Photo of test 

 

/ 

Photo of test / 

*** End of Report *** 
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